
University of Colorado, Boulder
CU Scholar

Civil Engineering Graduate Theses & Dissertations Civil, Environmental, and Architectural Engineering

Spring 1-1-2017

Organic Matter Removal via Biological Drinking
Water Filters: Removal Efficiency Based on
Quantifiable System Factors
Leigh Gilmore Terry
University of Colorado at Boulder, leighgterry@gmail.com

Follow this and additional works at: https://scholar.colorado.edu/cven_gradetds

Part of the Environmental Engineering Commons

This Dissertation is brought to you for free and open access by Civil, Environmental, and Architectural Engineering at CU Scholar. It has been accepted
for inclusion in Civil Engineering Graduate Theses & Dissertations by an authorized administrator of CU Scholar. For more information, please contact
[...]
well with an average DOC removal residual of 1.99 % (n=15), as seen in Figure 5.11. Boulder 

Wastewater Treatment Effluent with 14% BDOC and a best k” fit of 1.5E-4 mL*ngATP-1*min-1 

fit the model well with an average DOC removal residual of 1.71 % (n=15), as seen in Figure 

5.12. Chapter 3 literature data best fit k” for 20% BDOC nonozonated waters was 3.61E-4 

mL*ngATP-1*min-1 (n=41). The literature k” applied to the model for each water with respective 

BDOC percentages instead of the best fit k” resulted in average TOC removal residuals of 3.28 

%, 5.63 %, 3.65%, for Barker Reservoir, Wonderland Lake and Boulder Wastewater Treatment 

Effluent, respectively. The average residuals are low considering 15-21% of the DOC is 

biodegradable. The ability to predict biofilter performance, on a range of different NOM sources, 

would allow optimization of treatment plant operations to improve overall plant efficiency and 

improve the acceptance of biofiltration as an appropriate treatment technology.   



 124 

 
Figure 5.10 Barker Reservoir total activity (EBCT(min)*ATPavg(ng/mL)) vs. DOC removal 
for multiple temperatures, EBCTs and experimental scenarios modeled with 20% BDOC 
and k” = 1.8E-04 mL*ngATP-1*min-1. 

 
Figure 5.11 Wonderland Lake total activity (EBCT(min)*ATP(ng/mL)) vs. DOC removal 
for multiple temperatures, EBCTs and experimental scenarios modeled with 21% BDOC 
and k” = 1.3E-04 mL*ngATP-1*min-1. 



 125 

 
 

Figure 5.12 Boulder Wastewater Treatment Effluent total activity 
(EBCT(min)*ATPavg(ng/mL)) vs. DOC removal for multiple temperatures, EBCTs and 
experimental scenarios modeled with 14% BDOC and k” = 1.5E-04 mL*ngATP-1*min-1. 

The models for each water compared to one another through the normalization of the 

extent of each reaction, i.e., BDOC fraction, demonstrated the kinetics of the NOM of each 

water, as seen in Figure 5.13. Barker Reservoir had the highest rate constant of 1.8E-4 

mL*ngATP-1*min-1, which suggests a higher kinetic reaction of the NOM. Boulder wastewater 

effluent had a lower rate constant of 1.5E-4 mL*ngATP-1*min-1, which suggest the NOM 

kinetics were slower than the terrestrial source. Wonderland Lake had the lowest rate constant of 

1.3E-4 mL*ngATP-1*min-1, which suggest the kinetics of the microbial source were the slowest 

out of all three sources. The lower kinetics for the wastewater effluent and microbial source can 

be explained by the origin of the NOM. The fast reacting NOM of the microbial source 

potentially degraded in the microbial system (Wonderland Lake), and the fast reacting NOM of 

the wastewater effluent potentially degraded in the wastewater treatment biological processes. 

However, the fast reacting NOM in Barker Reservoir had not yet been exposed to microbial 

activity prior to our biofiltration system, thus a higher rate constant was found. 



 126 

 
Figure 5.13 Total activity (EBCT(min)*ATPavg(ng/mL)) vs. BDOC removal for each water 
at multiple temperatures, EBCTs and experimental scenarios modeled with respective k” 
(mL*ngATP-1*min-1) constant and normalized reaction extent, i.e., BDOC fraction.  

5.4 Conclusions 

This study evaluated operating parameters (EBCT, biomass) and water quality 

(temperature, DOM matrix) impacts on biofiltration performance. An increase in EBCT from 5 to 30 

minutes improved DOC removals by 5-6% (n=14). An increase in temperature from 6°C to 28 °C 

improved DOC removals by 5-9% (n= 9). DOC origin, e.g., terrestrial, microbial or wastewater 

effluent, did not impact biodegradation, as the same DOC removal was observed for each source with 

the similar influent DOC. Each water had a different extent of reaction, as measured by BDOC 

fraction, yet Barker Reservoir had slightly higher kinetics than Wonderland Lake and Boulder 

Wastewater Treatment Plant Effluent. SUVA did not correlate well with biodegradation potential in 

the range of 1.6 – 2.9 (L/mg-C/m) nor did SUVA correlate with DBPs formed. However, SUVA did 

prove to be a useful indicator of DBP yields. DBP precursors were best controlled during longest 

EBCTs as higher biodegradation of the organic matter occurred.  Modeling biofilters will prove to be 

a huge asset to water treatment plants, and the biodegradable fraction of the water and the contaminant 

utilization rate constant, k”, are fundamental for improved model prediction accuracy.  



 127 

 
Chapter 6 

Environmentally Sustainable Scenarios for Drinking Water Biological 
Filtration 

*This chapter has the following co-authors: Christopher Jones, Scott Summers and Sherri Cook. 
This work is currently under review with Water Research. 

 

6.1 Introduction 

Drinking water plants are facing the challenge of meeting increasingly stringent 

regulations, often at higher costs and operational complexity. In addition, the quality, such as 

total organic carbon (TOC), of source waters are expected to degrade as populations and use of 

non-traditional source waters increase (Delpla et al., 2009; Raseman et al., 2017; Todd et al., 

2012; Vorosmarty et al., 2000). During conventional surface water treatment, chemical 

coagulation coupled with flocculation, sedimentation, and filtration is a common treatment 

approach to lower turbidity, remove organic matter, and control the formation of disinfection by-

products (DBPs) (Howe et al., 2012). While effective, the excessive use of coagulation 

chemicals adds burdens to the water treatment plant, such as increased costs, chemical handling, 

and residuals management (U.S. EPA, 2005).  

An alternative to conventional treatment, the biological treatment of drinking water by 

using biofiltration achieves organic matter removal by biodegradation, thus reducing coagulant 

use and pH adjustment chemicals. Previous studies have found that biofiltration can provide the 

same or better final water quality. For example, biofiltration has been found to achieve the same 

filtered water turbidity regulations (Emelko et al., 2006; Juhna and Melin, 2006; Stoddart and 

Gagnon, 2015; Urfer et al., 1997; Volk et al., 2000) and even better pathogen removal, including 

Cryptosporidium (Amburgey et al., 2005), as conventional filtration, and to achieve trace organic 

compound removal, such as 2-methylisoborneol and geosmin (Zearley, 2012). Also, previous 



 128 

studies have experimentally compared biofiltration with conventional filtration, both using a dual 

media fixed bed configuration, and found similar unit filter run volumes and filter run times for 

each (LeChevallier et al., 1992; Stoddart & Gagnon, 2015), suggesting that changing to 

biofiltration could be an easy transition. While there are many benefits to biofiltration, there may 

be tradeoffs as well. For instance, biofilters require an acclimation period around 3 to 6 months 

before achieving steady-state contaminant removal (Servais et al., 1994). Also, seasonal 

variations in water quality can affect biofilter organic matter removal efficiency, especially 

temperature (Emelko et al., 2006; Liu et al., 2001). In addition, the integration of biofiltration 

into an overall treatment train has unclear systematic impacts. For example, compared to 

conventional filtration, biofiltration can decrease coagulant use due to biological TOC removal, 

but biofiltration may inadvertently increase the amount of chlorine needed since it cannot receive 

disinfection credits until after the biofilter. Also, while the alum dose may decrease, pH 

adjustment chemicals may increase due to the complex interactions between coagulation 

chemicals, pH, and alkalinity. Given the complexity of these treatment processes, a systems 

approach is needed to quantitatively evaluate the benefits of and tradeoffs between the different 

filtration options.   

Multiple drinking water life cycle assessment (LCA) studies have compared diverse 

filtration alternatives using a systems approach, but these studies focused mostly on physical-

chemical processes, such as using granular activated carbon for tertiary drinking water treatment 

(Amores et al., 2013; Barjoveanu et al., 2014; Barrios et al., 2008; Bonton et al., 2012; Garfí et 

al., 2016; Vince et al., 2008), and comparing membrane to conventional filtration (Bonton et al., 

2012; Friedrich and Buckley, 2002; Garfí et al., 2016; Vince et al., 2008). There have been 

limited studies evaluating biofiltration, and a single study focused on sorptive attachment 



 129 

materials, such as granular activated carbon (e.g., (Santana et al., 2014)). However, the use of 

non-sorptive media, such as anthracite over sand, can reduce costs (U.S. EPA, 2005) and 

possibly environmental impacts, especially since sorptive media LCAs found that media 

production was a significant source of environmental impacts (Bonton et al., 2012; Garfí et al., 

2016; Santana et al., 2014). Also, a dual media filter using anthracite and sand could allow for a 

simple transition from a conventional filter to a biofilter by moving chlorine addition after the 

filter and allowing for acclimation (Stoddart and Gagnon, 2015). While LCA can be used to 

improve a process’s performance, such as by identifying ways to reduce chemicals or costs, 

unfortunately, previous LCAs have not yet assessed this transition option. Furthermore, most 

previous drinking water LCAs have been based on case studies (Amores et al., 2013; Barjoveanu 

et al., 2014; Bonton et al., 2012; Friedrich and Buckley, 2002; Garfí et al., 2016; Santana et al., 

2014), which can limit their wide application to multiple drinking water treatment plants and 

diverse source waters. General applicability is particularly important given the impact of 

seasonal water quality changes on treatment performance and given the expected degradation of 

source waters over time.  

Therefore, the goal of this work was to identify and quantify the multiple tradeoffs 

between biofiltration and conventional filtration, for a wide array of source waters, using a 

systems approach. Specifically, a life cycle assessment (LCA) model was developed and used to 

elucidate the operational and source water quality conditions that can result in considerable 

environmental impact and cost reduction when using either biofiltration of conventional 

filtration. The biofiltration treatment train used the same processes as conventional filtration, 

except chlorine was added after the filter instead of directly before (Figure 6.1). Both treatment 

trains were designed to produce final water that met the same surface water regulations. 



 130 

Sensitivity analyses were conducted to quantify uncertainty and identify important model 

assumptions. First, the relative environmental impacts were quantified for a source water 

representing average U.S. water quality parameters, in terms of TOC, pH, specific ultraviolet 

absorbance (SUVA), alkalinity, and temperature. Then, to evaluate the impact of source water 

quality on the environmental comparison, the LCA model was used to evaluate 135,000 unique 

source waters. Water treatment plants can use this new LCA model and data to assess the 

tradeoffs between using biofiltration or conventional filtration. 

6.2 Methods 

6.2.1 Life Cycle Assessment  
To compare biofiltration with conventional filtration, comparative LCA methodology 

following the ISO 14040 framework was used (International Organization for Standardization, 

1997). Both filtration alternatives were considered in the context of a full treatment train, which 

consisted of coagulation, flocculation, sedimentation, (bio)filtration, disinfection, and final water 

pH adjustment. The functional unit was to treat 1.0 Mm3/yr (0.7 mgd) of surface water over 40 

years to meet the following regulations: Surface Water Treatment Rule (SWTR) (U.S. EPA, 

1989), which requires 3-log Giardia and 4-log virus removal/inactivation; Long Term 2 

Enhanced Surface Water Treatment Rule (LT2ESWTR) (U.S. EPA, 2006), which requires 2-log 

Cryptosporidium removal/inactivation and effluent turbidity limits; and the Stage 1 DBP Rule 

(U.S. EPA, 1998), which requires organic matter removal (termed the enhanced coagulation 

requirement) between 15% to 50% TOC removal based on source water TOC and alkalinity 

(Appendix D Table D1). 

Due to the dependence of treatment requirements on source water quality, this study generated 

135,000 unique sets of water quality values to comprehensively evaluate water treatment plants 



 131 

throughout the U.S. (Appendix D Table D2). Water quality included TOC, pH, SUVA, alkalinity 

(measured as calcium carbonate, CaCO3), and temperature. There were three temperature ranges 

in the experimental literature that described percent TOC removal during biofiltration (Terry and 

Summers, 2017): 10% at 10 °C or lower, 12% between 10 °C and 20 °C, and 15% at 20°C or 

higher. There were 45,000 scenarios (i.e., unique combinations of TOC, pH, SUVA, and 

alkalinity) generated for each temperature range. The combination of water quality values for 

each scenario was generated using Latin Hypercube sampling of three continuous uniform 

distributions: 2.0 to 8.0 mg/L TOC; 6.0 to 8.5 pH; 2.0 to 5.0 L/mg/m SUVA; and one discrete 

uniform distribution: 0.0 to 125 mg/L CaCO3 (in 1 mg/L increments). These water quality ranges 

were chosen to represent all possible source water scenarios that required enhanced coagulation.  

Each scenario’s combination of source water quality values was a unique input into the LCA 

model. The model framework and major assumptions were summarized below, with more details 

in Appendix D. Figure 6.1 shows the LCA system boundary, which includes hauling and the 

production of chemicals, electricity, and infrastructure materials needed for the treatment 

processes. Requirements that were equivalent for both alternatives were excluded from the 

comparative analysis (e.g., flow dependent requirements, such as sedimentation tank material, 

coagulation-flocculation mixing energy). Life cycle inventory data was collected from the 

Ecoinvent v3 (Swiss Centre for Life Cycle Inventories, 2014) and US-EI 2.2 databases 

(Earthshift, 2014) (Appendix D Table D4). Material, energy and chemical quantities for the 

entire functional unit for each filtration alterative were calculated (Appendix D Table D4). Life 

cycle emissions were based on the total amount and type of chemicals, energy, hauling, and 

materials required over 40 years of operation and accounted for typical replacement rates (U.S. 

EPA, 2004, 2003). The life cycle emissions were translated into 10 environmental impact 



 132 

categories using the EPA’s Tool for Reduction and Assessment of Chemical and Other 

Environmental Impacts (TRACI) (Appendix D Table D5).  

 

Figure 6.1 Process flow diagram for the LCA system boundary, which includes the 
hauling of chemicals and solids and the production of chemicals, electricity, and 
infrastructure materials needed for the treatment processes. 

6.2.2 Treatment Process Modeling 
6.2.2.1 Coagulation  

Aluminum sulfate (alum), an effective and common coagulant, was used. The production 

and hauling of alum to the water treatment plant was included. The required alum mass was 

based on the turbidity and enhance coagulation requirements. The enhanced coagulation 

requirement uses bins of source water quality (combinations of TOC and alkalinity values) with 

different percent TOC removal requirements that account for economic limitations; for example, 

since source waters with high alkalinity and low TOC values are difficult to treat (i.e., can 

require unfeasibly high alum doses), the required percent TOC removal for these source waters is 

lower (McGuire et al., 2002; U.S. EPA, 1998) (Appendix D Table D1). This requirement 

specifies that one of three compliance criteria be met: (i) the bin’s percent TOC removal, or (ii) 2 

mg/L TOC, or (iii) 2 L/mg/m SUVA (U.S. EPA, 1998). The alum dose associated with each 